



检验检测报告

TEST REPORT

No.: MC228-240200*

样品名称 Sample Name	浴室柜 Essential Vanity
型号规格 Model Specification	36479T
委托单位 Applicant	科勒（中国）投资有限公司 KOHLER CHINA INVESTMENT CO., LTD
检验类别 Test Type	普通送样 Common Sample



上海建科检验有限公司
Shanghai Jianke Technical Assessment of Construction Co., Ltd.

上海建科检验有限公司
Shanghai Jianke Technical Assessment of Construction Co.,Ltd.
检验检测报告
TEST REPORT

检验类别: 普通送样
Test Type: Common Sample
委托编号: MC22-240403
Contract No.

报告编号: MC228-240200*
Report No.
第1页共3页
Page 1 of 3

委托单位 Applicant	科勒(中国)投资有限公司 KOHLER CHINA INVESTMENT CO., LTD	联系方式 Contact Information	13482430709
单位地址 Address	上海宝山区丰翔路1955号 No. 1955 Fengxiang Road, Baoshan District, Shanghai	委托日期 Contract Date	2024-05-09
样品名称 Sample Name	浴室柜 Essential Vanity	样品编号 Sample No.	MC22-240403-01
生产单位 Manufacturer	科勒(中国)投资有限公司 KOHLER CHINA INVESTMENT CO., LTD	生产日期 Manufacture Date	2024.4
型号规格 Model Specification	36479T	批号 Batch number	--
样品数量 Quantity	3件 3Set	代表数量 Batch Quantity	--
商 标 Trade	科勒Kohler	到样日期 Received Date	2024-05-09
样品状态 Sample Status	外观无异常 No abnormal appearance		
判定依据 Judgement Reference	GB 18584-2001 《室内装饰装修材料木家具中有害物质限量》、GB 24977-2010 《卫浴家具》、GB/T 35607-2017 《绿色产品评价 家具》 GB 18584-2001 <i>Indoor decorating and refurbishing materials--Limit of harmful substances of wood based furniture</i> 、GB 24977-2010 <i>Bathroom furniture</i> 、GB/T 35607-2017 <i>Green product assessment- Furniture</i>		
检验日期 Test Date	2024-05-10~2024-06-05	签发日期 Date Of Issue	2024-08-16
检验地点 Test Address	上海市申富路568号 No.568 Shen Fu Road,Shanghai		
检验结论 Test Conclusion	送检的样品经检验, 按上述检验依据的技术指标判定为所检项目合格。 The tested items of the sample are in conformity with the requirements of above standards. 检验机构(盖章) Organization (Stamp)		
备 注 Remarks	-		

批准: 张治宇 审核: 杨旭 编制: 伏家君
Approved by Checked by Compiled by

上海建科检验有限公司

Shanghai Jianke Technical Assessment of Construction Co.,Ltd.

检验检测报告

TEST REPORT

检验类别: 普通送样
Test Type: Common Sample

委托编号: MC22-240403
Contract No.

报告编号: MC228-240200*
Report No.

第2页共3页
Page 2 of 3

检测结果汇总 Test Results Summary					
序号 No.	检测项目 Test Item(s)	标准值 Requirement of Standard	检测结果 Test Result	检测方法 Test Method	单项判定 Judgement
1	产品外表木质部件24h吸水厚度膨胀率, %	≤ 10	10	GB/T 17657-1999	合格 Qualified
2	产品耐水性 Product water resistance	试验后不应出现明显涨边、起泡、锈迹、发霉现象 After the test should not be a significant rise edge, foaming, rusty and moldy phenomenon	符合Qualified	GB 24977-2010	合格 Qualified
3	拉门强度 Strength test of the mobile door	门应无断裂、豁裂; 零部件应无永久性松动; 五金件未出现松动; 门开关应灵便; 暗铰链应使用正常, 无严重磨损、变形 The door no breakage or crack; parts no flexible perpetual; hardware no flexible; no retardant during open-close; hide hinge performs normal, not appear serious affection of the use with wear or deformation	符合Qualified	GB/T 10357.5-2011	合格 Qualified
4	悬挂式柜 (架) 极限强度 Ultimate strength of hanging cabinet (frame)	试验后, 柜体及各零部件连接无松动, 连接部位应无变形、裂纹、损坏 After the test, the connection of the cabinet and all parts is not loose, and the connection parts should be free from deformation, crack and damage	符合Qualified	GB 24977-2010	合格 Qualified
5	甲醛释放量, mg/L	≤ 1.5	0.3	GB 18584-2001	合格 Qualified
6	甲醛释放量, mg/m ³ Formaldehyde release limit	≤ 0.05	0.039	GB/T 35607-2017	合格 Qualified



上海建科检验有限公司
Shanghai Jianke Technical Assessment of Construction Co.,Ltd.
检验检测报告
TEST REPORT

检验类别: 普通送样
Test Type: Common Sample

委托编号: MC22-240403
Contract No.

报告编号: MC228-240200*
Report No.

第3页共3页
Page 3 of 3

检测结果汇总 Test Results Summary					
序号 No.	检测项目 Test Item(s)	标准值 Requirement of Standard	检测结果 Test Result	检测方法 Test Method	单项判定 Judgement
7	总挥发性有机化合物 (TVOC) , mg/m ³ Total volatile organic compounds	≤0.3	<0.002	GB/T 35607-2017	合格 Qualified
说 明 Declaration		1、本法总挥发性有机化合物 (TVOC) 的最低检出释放量为0.002mg/m ³ 。 The minimum amount of total volatile organic compounds (TVOC) detected by this method is 0.002mg/m ³ . 2、委托方说明: 35551T-MLR、35551T-MSC、35974T-MLR、35974T-MSC、35980T-MLR、35980T-MSC、35981T-MLW、35981T-MPR、35982T-MLW、35982T-MPR、36457T-MLW、36457T-MPR、36478T-MLW、36478T-MPR、36479T-MLW、36479T-MPR、36484T-MLW和36484T-MPR型号产品为同种材料、同种工艺制造, 仅外形尺寸、颜色上有不同。以上信息由委托方提供, 本机构不负责内容的真实性证实。 Client description: the type products of 35551T-MLR、35551T-MSC、35974T-MLR、35974T-MSC、35980T-MLR、35980T-MSC、35981T-MLW、35981T-MPR、35982T-MLW、35982T-MPR、36457T-MLW、36457T-MPR、36478T-MLW、36478T-MPR、36479T-MLW、36479T-MPR、36484T-MLW and 36484T-MPR are for the same materials, the same technology, only the size, color is different. The above information is provided by the entrusting party, and the organization is not responsible for verifying the authenticity of the content. 3、本报告仅作为委托方内部使用, 不具有对社会的证明作用。 This report is only for the principal internal use, does not have testification effect on society. 4、本报告代替原报告MC228-240200。 This report replaces the original report MC228-240200.			

(本报告内容结束)
(End of Report)

联系方式: 上海市申富路568号 (邮编: 201108) 021-54428584 / 54425584

JCBG 8-226-2022

Contacts: No.568 Shenfu Road, Shanghai (Zip:201108) 021-54428584/54425584

声 明: 1、以上结果委托单位如有异议, 请在报告收到之日起十五日内提出。

Statement: If Applicant has any question about the testing result above, please inform us within 15 days after receiving the report.

2、报告未经本机构同意, 不得部分复制本报告。

This report shall not be partially copied without our permission.

3、本机构不负责委托方所提供样品相关信息及企业信息真实性的证实。

This report is not responsible for the confirmation of sample information and enterprise information provided by the applicant.

4、送样检验结果仅对来样负责。

Unless otherwise stated, the results shown in this report refer only to the sample(s) tested.

5、本报告以中文为准。

Only the Chinese version report is the official version.